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Kinds and Test Results of Hitachi PS Compounds
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Table 4. Standard Characteristics and Test Table 5. Test Example of Hitachi High-Bond
Results of W-200 and W-230 Coil Varnish Tape and Tape of a Certain Firm
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Table 6. Characteristics of Tagalite
Adhesive AU-51
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Table 7. Standard Ratings of Hitachi Metal
Clad Laminated Sheet
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Table 8. Binding Strength of Metal Clad
Laminated Sheet

M BB R O B

i B % % B E (kg/cm)
ﬁ e | 8.0
(200°C, 20%) | 8.3
mo#& A E)220°C, 108 8.4
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(240°C, 10 8.0
30°C, 24¢h 8.1
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Table 9. Characteristics of Standlite Lami-
nated HP-11NS for Shell Mould
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Table 10. Characteristics of Hitachi “CS-8’
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Fig.4. Carbon Packing “CS-8’
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Table 11. Characteristics of “C-8”’
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